
ULTRAFILTRATION IN WATER TREATMENT AND ITS EVALUATION  
AS PRE-TREATMENT FOR REVERSE OSMOSIS SYSTEM 

 
I G. Wenten 

Dept. of Chemical Engineering - Institut Teknologi Bandung 
Jl. Ganesha 10 Bandung, Indonesia 

igw@che.itb.ac.id
 
 

Abstract 

The use of ultrafiltration technology for municipal drinking water applications is a relatively 
recent concept, although in the beginning, it is already commonly used in many industrial 
applications such as food or pharmaceutical industries. Ultrafiltration is proven to be a 
competitive treatment compare with conventional ones. In some cases, the combination of 
ultrafiltration with conventional process is also feasible particularly for high fouling tendency 
[...]
 Current membrane modules are typically modular with high packing density. Most are 
suitable for scale-up to larger dimensions. A broad range of membrane devices, useful for small-
scale separation in the laboratory or large industrial-scale operation, is available [Anselme & 
Jacobs, 1996]. Full-scale membrane facilities comprise series/parallel modules and operate 
according to various modes, range from intermittent single-stage system to the continuous 
multistage system [Aptel & Buckley, 1996].  

Operation of UF membrane can be performed in two different service modes, i.e., dead-
end flow and cross-flow. The dead-end flow mode of operation is similar to that of a cartridge 
filter where there is only a feed flow and filtrate flow. The dead-end flow approach typically 
allows optimal recovery of feed water on the 95 to 98% range, but is typically limited to feed 
streams of low suspended solids (<1 NTU). The cross-flow mode different with dead-end mode in 
which there is an additional flow aside from feed flow and filtrate flow (permeate), i.e., the 
concentrate. The cross-flow mode of operation typically results in lower recovery of feed water, 
i.e., 90 to 95% range [Bates, 1999]. 

Nowadays, full-scale membrane elements are designed in a number of ways to optimise 
membrane area to element size. The design of facilities has also been optimised with the 
increasing plant capacities. Individual units (skids mounted units) are usually used for small plant 
capacities whereas for larger plant capacities (10,000 m3/d and above) racks with ancillary 
equipment designed. Today, racks comprised of up to 48 membrane modules are being 
constructed and additional scale-up savings are therefore observed [Laîné, et. al. 2000]. Typical 
large scale UF plant is shown in Fig. 5. 
 Flux decline has a negative influence on the economics of a given membrane operation. 
Flux decline usually attributed to fouling phenomenon. Consequently, the modules must be 
cleaned periodically. Membrane cleaning is the removal of foreign material from the surface and 
body of the membrane and associated equipment to reduce fouling to some extent. The frequency 
of cleaning is a critical economic factor, since it has a profound effect on the operating life of a 
membrane. Cleaning and sanitizing membranes is desirable for several reasons, that is, laws and 
regulations may demand it in certain applications (e.g., the food and biotechnological industries), 
reduction of microorganisms to prevent contamination of the product stream, and process 
optimisation. A clean membrane can be defined in three terms according to Cheryan (1998), i.e., 
physically clean membrane, chemically clean membrane, and biologically clean membrane. Flux 
recovery to initial flux of a new membrane after cleaning can be used as indication of clean 
membrane.  
 Four cleaning methods can be distinguished, i.e., hydraulic cleaning, mechanical cleaning, 
chemical cleaning, and electrical cleaning. The choice of cleaning method mainly depends on the 
module configuration, the type of membranes, the chemical resistance of the membrane and the 
type of foulant encountered.  

Hydraulic cleaning methods include back flushing, alternate pressurising and 
depressurising and by changing the flow direction at a given frequency. In bacfkflush technique, 
the direction of the permeate flow through the membrane is periodically reversed. However, 
backflushing also reduces the effective operation time, and gives a loss of permeate to the feed 
solution. The impact of backflushing in industrial application is very limited, because of its 
fundamental limitation, i.e. loss of permeate and operation time, therefore the backflush process 
needs adequate optimisation. The backflush process is optimized both for the duration of the 
backflush and for the backflush interval.  The improvement of the product rate upon backflushing 
is mainly a function of the backflush pressure and the interval between two backflushes. Recently, 
the time interval of back flushing has been reduced to seconds which implies that the cake 

 7



resistance remains low since it has no time to built up a layer. A novel backflush technique with a 
high frequency and extremely short duration times has been introduced. It was found that 
extremely good results could be obtained using very short backflush time (typically 0.06 second) 
with an interval time of maximum 5 seconds, preferably 1 to 3 seconds. Since the effective 
backflush time is very short and the backflush pressure is relatively high (typically 1 bar over the 
feed pressure) the name “backshock” is introduced. The loss of permeate during backshocking is 
very low and hardly affects the net permeate flow. The backshock technique in combination with 
the use of reversed asymmetric membrane structures allows filtration at extremely low crossflow 
velocities with very stable permeate fluxes. Very frequent backshock prevents the membrane from 
definitive clogging, and enables a filtration process with an extremely stable flux level [Wenten, 
1995].  

Mechanical cleaning using oversized sponge balls can only be applied in tubular systems.  
Several researchers are developing other mechanical cleaning using ultrasonic wave. Chemical 
cleaning is the most important method for reducing fouling, with a number of chemicals being 
used separately or in combination. The concentration of the chemical and the cleaning time are 
also very important relative to the chemical resistance of the membrane. Electrical cleaning is a 
very special method of cleaning. By applying an electric field across a membrane, charged 
particles or molecules will migrate in the direction of the electric field. Electrical cleaning can be 
applied without interrupting the process and the electric field is applied at certain time intervals 
[Mulder, 1996].   

 

 
Fig. 5. Typical large scale UF plant  

 
 
V. ULTRAFILTRATION IN WATER TREATMENT 
 Water has the ability of dissolving and containing various substances. Fresh water from 
surface water or groundwater is utilized for industrial or domestic purpose, either for potable or 
non-potable use. Due to the intended purposes, a water treatment plant is needed to fulfil the 
requirements of treated water. In general, conventional water treatment plant usually consists of 
physical treatment (screening, sedimentation, flotation, filtration) and chemical treatment (pH 
adjustment, coagulation-flocculation process, oxidation-reduction process, adsorption process) 
[Kurita, 1985]. The degree of the complexity of the treatment plant also depends on the quality of 
raw water and treated water requirement. In industrial processing, water is used in numerous 
applications requiring likewise different qualities of water. Examples of different use are cooling 
water, water for rinsing and chemical production, boiler feed water, purified water, water for 
injection, etc. The growth in population, the increasing costs of treatment and distribution, 

 8



contamination of fresh water source, and the sophistication of end user, somehow forces the 
development for better improvement of water treatment technology [Anselme & Jacobs, 1996].  

Ultrafiltration (UF) is proven to be a competitive treatment compare with conventional 
ones. The production of clear and sparkling water that is safe as far as disease is concerned usually 
require chemical precipitation, adsorption, sedimentation, and filtration [Anselme & Jacobs, 
1996].  Each step of this process has to be controlled to get an optimal performance of the overall 
process, which results in a complex control system [Clever, et. al. 2000]. Nowadays, UF is used to 
replace clarification step in conventional water treatment plant, i.e., coagulation, sedimentation, 
and filtration and can be defined as a clarification and disinfections membrane operation. UF 
membranes are porous, however, all particulate contaminants such as viruses and bacteria, 
including macromolecules are rejected. The main advantages of low-pressure UF membrane 
processes compare with conventional clarification (direct filtration, settling/rapid sand filtration, 
or coagulation/sedimentation/filtration) and disinfection (post chlorination) processes are no need 
for chemicals, size-exclusion filtration as opposed to media depth filtration, good and constant 
quality of treated water in terms of particle and microbial removal regardless of raw feed water 
quality, process and plant compactness, and simple automation [Anselme & Jacobs, 1996].  

Source water quality directly impacts UF membrane performance. Therefore, in practice, 
depending on the quality of raw water, UF can be operated as single operation or combination 
with other process (coagulation, adsorption, etc.) or hybrid membrane system (UF/MF). In water 
application, UF can be the main process or as pre-treatment for example in RO system. In this 
section, the discussion will only pointed to UF as main process, meanwhile UF as pre-treatment 
will be discussed briefly in the next other section.  

Today, more than 2 millions m3/d (750 mgd) of drinking water is produced worldwide 
using low-pressure membranes, including microfiltration (MF) and ultrafiltration. More than 50 
UF plants for producing drinking water from surface water are in operation in the world 
[Delgrange-Vincent, et.al., 2000]. Out of the low-pressure membrane full-scale plants identified 
worldwide, UF applications represent about 74% of the total installed capacity. A six-years 
operation of UF membrane in Amoncourt, France showed no loss performances in terms of 
production capacity and water quality produced. In addition, mechanical properties of the 
membrane material over time did not show any important losses [Laîné, et. al. 2000].  Existing UF 
membrane plants worldwide treated various source of raw water, e.g, groundwater, surface water, 
clarified surface water, to produce drinking water with the capacity 0.01-14.53 gpd. Some are 
located in France, UK, US, Tahiti, and Japan [Anselme & Jacobs, 1996].  

As mentioned before, application of UF for drinking water supply can be in form of single 
operation, i.e., without any pre-treatment except a common screen filter [Clever, et. al. 2000]. UF 
can be used on its own for treating drinking water where the feed water is not too high in terms of 
organic content [Laîné, et. al. 2000]. Membrane filtration has become the preferred alternative to 
conventional technology to remove water-borne pathogens in the preparation of drinking water 
[Cote, et. al., 2002]. Therefore, it is possible to reduce the necessity of water disinfection after the 
treatment process [Konieczny & Klomfas, 2002]. UF technology has been found to exceed current 
water regulation for turbidity, Giardia, and also virus removal [Laîné, et. al. 2000]. Removal of 
viruses and bacteria using UF could achieve a percentage removal 90-100% [Anselme & Jacobs, 
1996, Edwards, et.al., 2001].   

Apart of the increasing number of UF plant, fouling and membrane costs are still the main 
limitations to UF development and widespread use [Choksuchart, et. al. 2002; Park, et. al. 2002]. 
However the cost of UF technology has significantly decreased within past five years. Capital 
costs were found to depend not only on the raw water quality (flux) and the plant capacity but also 
on the year on construction [Laine, et. al. 2000]. The term fouling includes the totality of 
phenomena responsible for decreases of permeate flux over a period of time, except those linked 
to membrane compaction and mechanical characteristics modification [Anselme & Jacobs, 1996]. 
Numerous research studies have been conducted to study the mechanisms and factor affecting flux 
decline as related to the fouling phenomenon including main source of fouling during membrane 
processes.  

Several researchers have studied effects of fouling materials, that is, clay-organic 
subtances, humic acid, microbial decomposition products, on the fouling of membrane [Kim, 

 9



et.al,, 1994; Kim, et.al., 1996; Bian, et.al., 1999, Maartens, et.al., 1999; Domany et.al., 2002]. 
Teixeira, et. al. (2002) found the important role of the pH on the UF performance controlling the 
interactions of membrane with fouling matter. Natural organic matter (NOM) rejection and NOM 
transport across the membrane also had been studied [Cho, et. al. 2002]. Natural organic matter 
present in raw water not only impart colour to water, but can also cause health risks associated 
with disinfections by-products (DBP). The most common DBPs found in drinking water are 
trihalomethanes (THMs) and haloacetic acids (HAAs), which are formed when NOM reacts with 
chlorine or chlorine based disinfectants [Best, et. al. 2001]. Membrane processes allow the 
reduction or elimination of NOM (e.g. humic acid, fulvic acid) as THM precursors and prevent the 
formation of substances posing hazards to human health [Konieczny & Klomfas, 2002].  
 In cases where the feed water contains high turbidity levels or high fouling tendencies, 
combination with conventional pre-treatment (adsorption, coagulation, oxidation) is required to 
allow the membranes to operate efficiently [Thompson, 2001]. UF alone also is not very effective 
for removing DBPs and dissolved substances in general, and have limited capability in removing 
organic matter. The use of powdered activated carbon (AC) in combination with UF membrane is 
attracting increasing interest for the removal of organic compounds in drinking water treatment 
[Campos, et. al. 2001]. This hybrid process utilizes the capabilities of activated carbon to 
adsorption of impurities and the microorganisms and particles removal ability of the membranes 
[Konieczny & Klomfas, 2002]. Coupled with PAC, UF can be used to treat groundwater 
contaminated by micropollutants such as pesticides or surface water with high organic matter load 
[Laine, et. al. 2000]. Effect of filtration time, membrane reactor volume, carbon dosing procedure, 
carbon dose and carbon particle size on the adsorption removal of selected micro pollutants and 
dissolved organic matter has also been studied [Campos, et. al. 2001; Brasquet, et.al., 1996; 
Matsui, et.al., 2001]. Yuasa (1998) found that combination of UF with PAC/GAC could improve 
the removal of organics and other micropollutants such as agrochemicals. Currently there are 
already several installations of water treatment plant that has been applied using hybrid of AC/UF 
with the capacity range from 200-65.000 m3/day [Laine, et. al. 2000]. 
 Combination of coagulation/UF can also be considered for surface waters containing 
fairly high level of organics and also to minimize membrane fouling potential [Laîné, et. al. 2000]. 
Coagulation pre-treatment may enhance permeate flux by reducing foulant penetration into 
membrane pores, conditioning the layer of materials deposited on the membrane, and improving 
particle transport characteristics [Wiesner & Laîné, 1996]. Guigui, et.al. (2001) reported that the 
addition of coagulant before UF unit with or without settling may increase NOM removal for a 
better reduction of DBP. Determination of optimum coagulation condition, removal efficiency, 
effect of configuration and module design of combination UF/coagulation has also been studied 
[Park, et.al., 2000; Galjaard, et.al., 2001; Park, et.al., 2002]. 

Other potential application of UF is the production of ultrapure water. Usually, UF is act 
as pre-treatment of RO unit to produce ultrapure water. However, Oosterom, et. al. (2000) 
proposed an innovative alternative process to use rainwater followed by low-pressure MF/UF to 
produce demineralised water.    

Recently, membrane technology has been considered as an alternative water treatment in 
aquaculture [Wenten, 2004]. A sufficient supply of good quality water is essential to any 
aquaculture operation. Water quality affects reproduction, growth, and survival of aquatic 
organism. The criteria for good quality water established by safe level of physical, chemical and 